eﬁwe“”""/

P AR 7T S L /I S 7

H S O 4 7 R
BP416/HI v =
BP416DMAI v =

Serial Nr. -7210870

HERD) ZOX—>Y U A O RHIE, BgEERFOLM, LHIE, AZEr~LET,

PARTS NO.7314981R000 04/02/18


rroppolo
Textfeld
Serial Nr. -7210870


7314

7314

7314

7314

7314

7314

7314

7314

7314

HS041R

105A

200A

210B

220E

230E

2405A

310A

3308

400E

H N
CONTENS

b P I HTF CASE EQU T PMEN T eereereeeenuenueieieien. 1
=2V asPr773%7 INPUT SHAFT EQUIPMENT:-ccceeeeee.. 2
Ny Zox 7 hZ7387 BACK SHAFT EQUIPMENT: cceeeeeeeeeeenns 3
FA 20073427 SECOND SHAFT EQUIPMENT: cceeeeeeeeeeenns 4
FA3V2 27347 THIRD SHAFT EQUIPMENT teeeeeeeeeeeeeeen. 5
T AN IHT AXLE EQUIPMENT - cecetececetatatttiiiiiinnnenes 6
FarUUIHTF CHANGE EQU I PMEN T ceeeeeeeeneenemueneeneinann 7
YA KI5 F 27347 SIDE CLUTCH EQUIPMENT: teeereeeeeeee. 8
F1L—%27 345 BRAKE EQUI PMENT tecerceeteecateattaeenreaeeneen. 9
1314 310A\
1314 105A\ °
7314 200A— _
7314 2108 T
;g}: gggg } /7314 400E
/7314 3308 -_}:' H
- 1314 245A\ [i‘ f{\\‘
o 1] o
g
Hk-1 04/02/18



7314

105A r—yr773I%7 CASE EQUIPMENT

11 13 LH
R EBeES EB e Fa ¥ =gk & Sl B 4 g =
NO. | PART NO. PART NAME | OQ'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 7314 1051 001 |7-2 CASE 1
2 | 7314 1052 001 |7 -2 CASE 1
3 | 0550 0006 020 [R7° Y4tV PIN spring 2 |ow6X20
4 | K814 0108 070 [F#f b b BOLT 2 [M8X70
5 | K814 0108 050 |F# Wb b BOLT 4 [M8Xx50
6 | K814 0108 040 |F# v b BOLT 2 [M8X40
7 | F301 0108 000 |1 vk NUT 10 [m8
8 | 7953 1004 000 |44 $+y7° CAP 1
9 | K712 0110 012|F#& Wb BOLT 1 |M10X12
10 | 0833 0001 000 |- Ty+ WASHER 1 |Sw10
11 | 7314 1053 000 [#'- F GUARD 1
12 | 0834 0030 080 |-V $+4y7° CAP 1 |Sc308
13 | K814 0108 055 |F# b b BOLT 2 |mM8Xx55
14 | 0834 0035 070 |Y-W$+4y7° CAP 1 |SC 35-7
HS041R —1— 04/02/18



7314 200A

S YV UEVA VAT

INPUT SHAFT EQUIPMENT

Bl HeES EB sm%a ¥ Egk| & R 5 % g &
NO. PART NO. PART NAME Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. |REMARKS
1 | 7314 2001 000 |¥+7 k1 SHAFT 1
2 | 7314 2004 000 [+ ¥ 16 GEAR 1
3 | 7314 2006 000 [+ ¥ 27 GEAR 2
4 | 7308 2115 000 |74 SHIM 2
5 | 0740 0001700 |CYv4" RING 2 |s17
6 | 0750 0060 030]|A 7Y% BEARING 2 |6003
7 10840 1017 307 [# 41y -1b SEAL 1 |UE17307
HS041R —2— 04/02/18




7314 210B

Ny %7 747 BACK SHAFT EQUIPMENT

Rd| EaES R tn Egk| B ~F i M= 4 g =
NO. PART NO. PART NAME Q'ty|DESCRIPTION] FROM ~ UP TO SERIAL NO. | REMARKS
1 |[7314 2104 000|% ¥ 40 GEAR 1
2 | 7314 2106 000|747 B SHAFT 1
3 [ 7314 2107 000]# ¥ 30 GEAR 1
4 [7314 2108 000|% ¥ 24 GEAR 1
5 |7314 2109 000[h7- COLLAR 1
6 | 0740 0002 000|CYV¥" RING 1 [s20
7 | 7308 2115 000|¥ 4 SHIM 1
8 [ 07500062 030|A7YVH BEARING 2 16203
HS041R —3— 04/02/18




7314 220E ¥A2Y7273I%7 SECOND SHAFT EQUIPMENT

Ril| BRES BB an At fEEk| & < B B 5 fis %=
NO. PART NO. PART NAME Q'ty IDESCRIPTION] FROM ~ UP TO SERIAL NO. |REMARKS
1 {0750 0062 030|A 7YV BEARING 2 6203
2 10840 1017 357 |44y -1 SEAL 1 JUE17357
3 | 7314 2221 000|¥+7 F2Comp SHAFT 1
HS041R —4— 04/02/18




7314 230E ¥A43Y773I%7 THIRD SHAFT EQUIPMENT

| HeES EB %A Fh @] B ~F W B 5 B B =
NO.| PART NO. PART NAME[ O'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 7314 2315 101|747 F3Comp SHAFT 1
2 | 7314 2306 000 |+ Y14 GEAR 2
3 [ 7314 2307 000 (R 7°YVH SPRING 2
4 | 7314 2311 000 |#4F579FY 4 CLAW 2
5 | 7205 2108 000 [V A SHIM 2
6 | 0740 0002 300|CYV%" RING 2 |s23
7 | K710 0608 016 [F# b b BOLT 8 |M8X16 2410
HS041R —5— 04/02/18




7314 245A T77AV7I%7 AXLE EQUIPMENT

/
8 o
Rl EBmBES EZBam2a ¥ Egk) & A 5 ¥ g &
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. [REMARKS
1 | 7314 2451 001 [F9ANINAT7° PIPE 2
2 | 7314 2426 000|747} SHAFT 2
3 | 7314 2403 001 |% ¥ 37 GEAR 2
4 | 7314 2408 000 |#7- COLLAR 1
5 | 7314 2409 000 [h7- COLLAR 2
6 [ 0750 0060 050 |A 7YY BEARING 4 16005
7 | 0840 1025 478 [#41h Y- b SEAL 2 |UE25478
8 | 7953 1407 000 [7y¥+C WASHER 2
9 | 07410004 700 |CYv4y RING 2 |H47
10 | K710 0108 020 [F# b b BOLT 8 [M8X%x20
12 | 0830 0500 550 |OYY4 O-RING 2 [s-55
HS041R —6— 04/02/18




7314 310A

Fxr¥r7I8%7 CHANGE EQUIPMENT

Rii| RES EBanfatn fEgk| B <t B R 5 s %
NO. PART NO. PART NAME Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 [7314 3111 000|77%- FORK 1
2 | 7314 3112 000|Y74-9+7F SHAFT 1
3 | 7305 3008 000|A7°Uvy SPRING 1 [#130
4 10800 0000 800 |% =W BALL 1 |5/16
5 |[7314 3115 000{y7 M1\ - LEVER 1
6 | 0840 1014 246|411 SEAL 1 |UE14246
HS041R —7— 04/02/18




7314 330B YA/ I7vF273I%7 SIDE CLUTCH EQUIPMENT
R BREES BB g %4 TR Bk Bl <t B R 5 i B %
NO. PART NO. PART NAME Q'ty | DESCRIPTION | FROM ~ UP TO SERIAL NO. | REMARKS
1 7314 3301 000 |7 74~ FORK 2
2 | 0840 1014 246 [#4by-1b SEAL 2 |UE14246
3 | 0550 0006 022 [A7°UyI't’Y PIN spring 2 |p6X22
4 7314 3313 000 |4 4F939F7-4 ARM 2
HS041R —8— 04/02/18



7314 400E 71—*%73I%7 BRAKE EQUIPMENT

ReE| ZBeES EBamta ¥ ag| & < B B 5 % fm &
NO. | PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 7314 4001 000 (7' L-#&h 4 - HOLDER 1
2 | K700 0106 016 |F# b b BOLT 4 [Mex16(7T)
3 | 7953 1212 000 |7 b-% Assy A BRAKE ASSY 1
3-1 7953 1213 000 (7 b-% F7h DRUM 1
3-4 | 7953 1213 300 |\ v+ Y PACKING 1
3-5| 7953 1213 400 [\ v V5 7°b- b PACKING 1
3-6 | 7953 9901 000 |¥1-t b SHOE SET 1
4 | 0740 0001 400 [CYy¥" RING 1 |S14
5 | F204 0106 012 [tLZA BOLT 3 |M6X12
HS041R —9— 04/02/18





